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Model Name: S50/S70
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The tests have been carried out according to the requirements of the following standard:

X] FCC Part 15, Subpart C, Section 15.247
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CONCLUSION: The submitted sample was found to COMPLY with the test requirement

Prepared by Hanwen Xu Approved by Peibo Sun
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This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at
http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/ and is intended for your exclusive use. Any copying or replication of this report to or for any other person
or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set
forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly
noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for
accredited tests. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have 60 days
from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in
writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report,
the tests conducted and the correctness of the report contents.
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RELEASE CONTROL RECORD

ISSUE NO. REASON FOR CHANGE DATE ISSUED

PSU-NQN2412310215RF01 | Original release Jul. 04, 2025
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 4 of 90



BUREAU

Test Report No.: PSU-NQN2412310215RF01

1 SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC PART 15, SUBPART C (SECTION 15.247)

STANDARD

SECTION TEST TYPE AND LIMIT RESULT TEST LAB*
15.207 AC Power Conducted Emission Compliance B
19.205 Radiated Emissions Compliance B
15.209

15.247(d) | Out of band Emission Measurement Compliance A

15.247(a)(2) | 6dB bandwidth Compliance A

15.247(b) | Conducted Output power Compliance A

15.247(e) Power Spectral Density Compliance A
15.203 Antenna Requirement Compliance A

Note : 1.Except RSE and AC Power Conducted Emission, other data please refer to Appendix A.
2. The data of this report refers to report: W7L-P24040002RF01(Model name: S50/S70, FCC ID:

SS4S50F1). The difference between the reference model (FCC ID: SS4S50F 1) with the variant model
(FCC ID: SS4S50W1) is the variant model removed the WWAN module, for specific details, please refer

to Declaration of Differences letter provided by the Applicant. This report verify power and RSE worst

case. The verify results of conducted power are similar or lower. So this report only replaces the data of
RSE worst case(802.11ax(20MHz)_CH11), other data is copied from report
W7L-P24040002RF01(Model name: S50/S70, FCC ID: SS4S50F1).

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech
District, Suzhou City, Anhui Province, China
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*Test Lab Information Reference

Lab A:

BV 7Layers Communications Technology (Shenzhen) Co., Ltd

Lab Address:

Room B37, Warehouse A5, No.3 Chiwan 4th Road, Zhaoshang Street, Nanshan District Shenzhen,
Guangdong, People’s Republic of China

Accredited Test Lab Cert 3939.01

The FCC Site Registration No. : 525120; Designation No. : CN1171;

Lab B:
Huarui 7Layers High Technology (Suzhou) Co., Ltd.
Lab Address:
Tower N, Innovation Center, 88 Zuyi Road, High-tech District, Suzhou City, Anhui Province, China
Accredited Test Lab Cert 6613.01
The FCC Site Registration No. is 434559; The Designation No. is CN1325.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Eaaieesy Test Report No.: PSU-NQN2412310215RF01

1.1 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for
tests performed on the EUT as specified in CISPR 16-4-2:

MEASUREMENT UNCERTAINTY
AC Power Conducted emissions +2.70dB
Radiated emissions (9KHz~30MHz) +2.68dB
Radiated emissions (30MHz~1GHz) 1+4.98dB
Radiated emissions (1GHz ~6GHz) +4.70dB
Radiated emissions (6GHz ~18GHz) 1+4.60dB
Radiated emissions (18GHz ~40GHz) +4.12dB
Conducted emissions +4.01dB
Occupied Channel Bandwidth +43.58KHz

Conducted Output power +2.06dB

Power Spectral Density +0.85 dB

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k = 2.

Measurement Uncertaity Measured Value Passmark Linear (Passmark)

The verdicts in this test report are given according the above diagram:

Case Measured Value Uncertainty Range Verdict
1 below pass mark below pass mark Passed
2 below pass mark within pass mark Passed
3 above pass mark within pass mark Failed
4 above pass mark above pass mark Failed
That means, the laboratory applies, as decision rule (see ISO/IEC 17025:2017), the so-called shared risk
principle.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

2 GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT

NOMINAL VOLTAGE*

PRODUCT* Enterprise Full Touch Handheld Computer
BRAND NAME* Bluebird
MODEL NAME* S50/S70

5Vdc (Adapter)

3.85Vdc (Battery)

MODULATION *

DSSS, OFDM, GFSK, OFDMA

TRANSMISSION RATE*

802.11b: 11/ 5.5/ 2.0/ 1.0 Mbps

802.119g: 54/ 48/ 36 / 24 / 18 / 9/ 6 Mbps
802.11n/ac(HT20)/ax(HE20): up to 144.4 Mbps
802.11n/ac(HT40)/ax(HE40): up to 300 Mbps
802.11ax 20 (RU26/52/106/242): up to 286.8Mbps
802.11ax 40 (RU484): up to 573.5Mbps

OPERATING
FREQUENCY

2412-2462MHz for 11b/g/n/ac(HT20/40) /ax(HE20/40)
2412-2462MHz for ax(20M RU26/52/106/242)/ax (40M RU484)

MAX. OUTPUT POWER

WLAN: 72.78mW (Maximum)
RU WLAN: 75.51mW (Maximum)

ANT 8:
ANTENNA TYPE* Internal Antenna with -1.41dBi gain for WIFI
ANT 9:
Internal Antenna with 1.57dBi gain for WIFI
HW VERSION* REVO0.1
SW VERSION* R1.17
I/10 PORTS* Refer to user’s manual
CABLE SUPPLIED* N/A

NOTE:

1.

*Since the above data and/or information is provided by the client relevant results or conclusions

of this report are only made for these data and/or information, Test Lab is not responsible for the
authenticity, integrity and results of the data and information and/or the validity of the conclusion.

user's manual.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

For a more detailed features description, please refer to the manufacturer’s specifications or the

Tower N, Innovation Center, 88 Zuyi Road, High-tech
District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

3. EUT operating function.:

MODULATION MODE TX/RX FUNCTION
802.11b 2TX /2RX
802.11g 2TX /2RX

802.11n/ac(HT20)/ax(HE20) 2TX /2RX
802.11n/ac(HT40)/ax(HE40) 2TX /2RX
802.11ax (20MHz RU 26/52/106/242) 2TX /2RX
802.11ax (40MHz RU 484) 2TX /2RX

4. For the test results, the EUT had been tested with all conditions. But only the worst case was shown
in test report.

5. Antenna gain and EUT conducted cable loss are provided by the customer, and the laboratory will
record the results based on these items that involve these two parameters.

6. The only difference between model S50 and model S70 is the external rubber shell as below:

A B C
1 S50 | 2 % (\
'\é,@) -
SO
4 S70
T
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01
2.2 DESCRIPTION OF TEST MODES

11 channels are provided for 802.11b, 802.11g and 802.11n/ac (HT20), 802.11ax20
(HE20); 802.11ax20 (RU 26/52/106/242).

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2412 MHz 7 2442 MHz
2 2417 MHz 8 2447 MHz
3 2422 MHz 9 2452 MHz
4 2427 MHz 10 2457 MHz
5 2432 MHz 11 2462 MHz
6 2437 MHz

7 channels are provided for 802.11n/ac (HT40), 802.11ax40 (HE40); 802.11ax40 (RU

484):
CHANNEL FREQUENCY CHANNEL FREQUENCY
3 2422 MHz 7 2442 MHz
4 2427 MHz 8 2447 MHz
5 2432 MHz 9 2452 MHz
6 2437 MHz

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech
District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

2.2.1 CONFIGURATION OF SYSTEM UNDER TEST
Please see section 4 photographs of the test configuration for reference.

2.2.2 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates, XYZ axis and antenna ports.

The worst case was found when positioned on Y axis for radiated emission. Following test modes were
selected for the final test, and the final worst case is marked in boldface and recorded in the report:

EUT APPLICABLE TO
CONFIGURE MODE

MODE RE<1G | RE>1G PLC APCM

- N g v N .
Where RE<1G: Radiated Emission below 1GHz RE>1G: Radiated Emission above 1GHz
PLC: Power Line Conducted Emission APCM: Antenna Port Conducted Measurement

NOTE: No need to concern of Conducted Emission due to the EUT is powered by battery.

RADIATED EMISSION TEST (BELOW 1GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

XI The following channel(s) was (were) selected for the final test as listed below.

AVAILABLE TESTED DATA RATE
MODE MODULATION
CHANNEL | CHANNEL (Mbps)
802.11ax 20 1to 11 1 OFDM MCSO0
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 11 of 90



Test Report No.: PSU-NQN2412310215RF01

RADIATED EMISSION TEST (ABOVE 1GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X The following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE | TESTED | DATA RATE

CHANNEL | CHANNEL (Mbps)

802.11b 110 11 1,6, 11 DSSS 1.0

802.11g 110 11 1,6, 11 OFDM 6.0
802.11n/ac HT20 110 11 1,6, 11 OFDM MCS0
802.11ax HE20 110 11 1,6, 11 OFDM MCS0
802.11n/ac HT40 3t09 3,6,9 OFDM MCS0
802.11ax HE40 3t09 3,6,9 OFDM MCS0
8;;';;2’;:?222? 1to 11 1,6, 11 OFDMA MCS0
802.11ax 40 (RU 484)|  3t0 9 3,6,9 OFDMA MCS0

POWER LINE CONDUCTED EMISSION TEST

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

XI The following channel(s) was (were) selected for the final test as listed below.

AVAILABLE TESTED DATA RATE
MODE MODULATION
CHANNEL | CHANNEL (Mbps)
802.11ax 20 (RU
ax 20 ( 110 11 6 OFDMA MCS0
26)
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 12 of 90



Test Report No.: PSU-NQN2412310215RF01

BANDEDGE MEASUREMENT:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X The following channel(s) was (were) selected for the final test as listed below.

AVAILABLE| TESTED DATA RATE
MODE MODULATION
CHANNEL | CHANNEL (Mbps)
802.11b 110 11 1,6, 11 DSSS 1.0
802.11g 110 11 1,6, 11 OFDM 6.0
802.11n/ac HT20 | 1to 11 1,6, 11 OFDM MCS0
802.11ax HE20 110 11 1,6, 11 OFDM MCSO0
802.11n/ac HT40 | 3109 3,6,9 OFDM MCS0
802.11ax 20 (RU
ax 20 ( 110 11 1,11 OFDMA MCS0
26/52/106/242)
802.11ax 40 (RU
‘Z;) ( 3t09 3.9 OFDMA MCSO0

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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ANTENNA PORT CONDUCTED MEASUREMENT:

X
X

Test Report No.: PSU-NQN2412310215RF01

This item includes all test value of each mode, but only includes spectrum plot of worst value of

each mode.

Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X The following channel(s) was (were) selected for the final test as listed below.
AVAILABLE| TESTED DATA RATE
MODE MODULATION
CHANNEL | CHANNEL (Mbps)
802.11b 1to 11 1,6, 11 DSSS 1.0
802.11g 1to 11 1,6, 11 OFDM 6.0
802.11n/ac HT20 1to 11 1,6, 11 OFDM MCS0
802.11ax HE20 1to 11 1,6, 11 OFDM MCS0
802.11n/ac HT40 3t09 3,6,9 OFDM MCS0
802.11ax HE40 3t09 3,6,9 OFDM MCS0
802.11ax 20 (RU
ax 20 ( 110 11 1,11 OFDMA MCS0
26/52/106/242)
802.11ax 40 (RU
x 40 ( 3t09 3,9 OFDMA MCS0
484)
TEST CONDITION:
APPLICABLE
ENVIRONMENTAL CONDITIONS TEST VOLTAGE TESTED BY
TO
RE<1G 23deg. C, 70%RH DC 5V By Adapter Hanwen Xu
RE>1G 23deg. C, 70%RH DC 5V By Adapter Hanwen Xu
PLC 25deg. C, 52%RH DC 5V By Adapter Carl Xie
APCM 25deg. C, 60%RH DC 3.85V By Battery James Fu

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

2.3 DUTY CYCLE OF TEST SIGNAL

Please Refer to Appendix A Of this test report.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

2.4 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF Product. According to the specifications of the manufacturer, it must
comply with the requirements of the following standards:

FCC Part 15, Subpart C, Section 15.247
KDB 558074 D01 DTS Meas Guidance v05r02

ANSI C63.10-2020

Note :

1. All test items have been performed and recorded as per the above standards.

2. The EUT is also considered as a kind of computer peripheral, because the
connection to computer is necessary for typical use. It has been verified to comply
with the requirements of FCC Part 15, Subpart B, Class B (Certification). The test
report has been issued separately.

2.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used to
form a representative test configuration during the tests.

NO. PRODUCT BRAND MODEL NO. SERIAL NO. FCCID
1 Desktop Lenovo M73 SFF PC0O4GRQV N/A
2 Desktop Lenovo M73 SFF PC06CS27 N/A
3 Laptop Lenovo Thinkpad T450 PC-049PT1 N/A

NO. SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS

AC Line: Unshielded, Detachable 1.5m

AC Line: Unshielded, Detachable 1.5m

AC Line: Unshielded, Detachable 1.5m

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

3 TEST TYPES AND RESULTS
3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 _LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz) CONDUCTED LIMIT (dBuV)
Quasi-peak Average
0.15~0.5 66 to 56 56 to 46

05~5 56 46

5~30 60 50

NOTE: 1.The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to
0.50MHz.
3. All emanations from a class A/B digital device or system, including any network of
conductors and apparatus connected thereto, shall not exceed the level of field strengths
specified above.

3.1.2 TEST INSTRUMENTS

Equipment Manufacturer Model No. Serial No. |Last Cal. Next Cal.
EMI Test Receiver  |Rohde&Schwarz |ESR3 102749 Feb.25,24 Feb.24,26
ELEKTRA test

software Rohde&Schwarz |ELEKTRA NA N/A N/A

LISN network Rohde&Schwarz |[ENV216 102640 Feb.17,24 Feb.16,26
CABLE Rohde&Schwarz [W61.01 N/A Apr.28,24 Apr.27,25
CABLE Rohde&Schwarz (W61.01 N/A Apr.27,25 Apr.26,26
CABLE Rohde&Schwarz (W601 N/A Apr.28,24 Apr.27,25
CABLE Rohde&Schwarz (W601 N/A Apr.27,25 Apr.26,26

NOTE: 1. The test was performed in CE shielded room.
2. The calibration interval of the above test instruments is 12 months or 24 months and the

calibrations are traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

3.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room with
EUT being connected to the power mains through a line impedance stabilization
network (LISN). Other support units were connected to the power mains through
another LISN. The two LISNs provide 50 ohm/ 50uH of coupling impedance for

the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum
conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels under
(Limit - 20dB) was not recorded.

NOTE: All modes of operation were investigated and the worst-case emissions are reported.

3.1.4 DEVIATION FROM TEST STANDARD

No deviation.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008

(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

3.1.5 TEST SETUP

/ Vertical Ground
Reference Plane / Test Receiver

E
EUT o000
0600

40cm .
‘ ‘ 80cm ‘
L1 n |l

IN

4
\ Horizontal Ground
Reference Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

C
o
] |

from other units and other metal planes

For the actual test configuration, please refer to the attached file (Test Setup Photo).

3.1.6 EUT OPERATING CONDITIONS

a. Turned on the power and connected of all equipment.
b. EUT was operated according to the type used was description in
manufacturer’s specifications or the User's Manual.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 19 of 90



Test Report No.: PSU-NQN2412310215RF01

3.1.7 TEST RESULTS

CONDUCTED WORST-CASE DATA:

Frequency Range

150KHz ~ 30MHz

Detector Function &
Resolution Bandwidth

Quasi-Peak (QP) /
Average (AV), 9 kHz

Input Power

120Vac, 60Hz

Environmental

26deg. C, 51%RH

Conditions
Tested By Hanwen Xu
ok | ore | e | cav | V| cav Meas.
. )
Fg [HUH“?EL}{'F Level | Limit | Marginm | Lewvel L’:’:;Et Margin I:clr[ﬁ;l]:c-n Line | BW
[dBuv] | [dEuV] | [dE] | [dBuV] [dE] [kHz]
[dBuv]

1 0,173 22.33 od B4 | 2251 21.21 54.84 | 33.53 12,31 L1 | =000
1 0501 38.05 56.00 | 17.95 20074 | 46.00 | 2526 11.75 L1 | =000
1 13032 29.81 56.00 | 2&8.1% | 21.02 2g.00 | 24,98 11.75 L1 | =000
1 2301 27.44 | be.00 | 2ZB56 17.67 2g.00 | 28.33 11.76 L1 | =000
1 9.573 38.89 o000 | 21,11 25.95 50.00 | 24,05 11.83 L1 | =000
1 15.858 35.71 o000 | 22.2% | 27.60 | 50,00 | 22.40 11.85 L1 | =000

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Limit value -Emission level
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech

(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

Detector Function & Quasi-Peak (QP) /
Resolution Bandwidth |Average (AV), 9 kHz

Environmental

Frequency Range |150KHz ~ 30MHz

0,
Input Power 120Vac, 60Hz Conditions 26deg. C, 51%RH
Tested By Hanwen Xu
QPH QPK QPK CAV Cav: CAW Meas.
. )
Rs "m”l‘lﬁfy Level | Limit | Margin [ Level L‘:‘;Et Margin c"ﬁ;;’““ Line | BW
[dBuV] | [dBuV] | [dB] | [dBuv] [dE] [kHz]
[dBuV]
1 0.191 40,27 | 6401 | 23,74 | 28.70 | 54.01 | 25.31 12,25 N | 9.000
1 0.533 49.71 | 56.00 | B£.29 36.74 | 4600 [ 226 12,77 N | 9.000
1 508 39.49 | 56.00 | 1851 | 28.63 | 46.00 | 17.37 12.74 N | 9.000
1 8484 43.65 al.00 | 1635 36.43 50.00 | 13,57 12,78 N | 9.000
1 11.652 3961 G000 | 20,39 | 32.56 | SO0.00 | 17.44 12,80 N | 9000
1 17.165 21.55 G000 | 1845 319 S0.00 | 1981 12.84 N | 2.000
REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Limit value -Emission level
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
| 4
) 4
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Eaaieesy Test Report No.: PSU-NQN2412310215RF01

3.2 RADIATED EMISSION MEASUREMENT

3.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Radiated emissions which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission limits specified in Section

15.209(a).
FREQUENCIES FIELD STRENGTH MEASUREMENT DISTANCE
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F (kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3

NOTE:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on
average detector, however, the peak field strength of any emission shall not exceed the maximum
permitted average limits, specified above by more than 20dB under any condition of modulation.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech
District, Suzhou City, Anhui Province, China
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3.2.2 TESTINSTRUMENTS

Test Report No.: PSU-NQN2412310215RF01

Lab A:

Equipment Manufacturer Model No. Serial No. Last Cal. Next Cal.
3m Semi-anechoic Euroshieldpn-

ETS-LINDGREN [9m*6m*6m Nov. 14,23  |Nov. 13,26
Chamber CT0001143-1216
Bilog Antenna ETS-LINDGREN [3143B 00161965 Feb. 18,24 |Feb. 17,25
Horn Antenna ETS-LINDGREN (3117 00168692 Feb. 18,24 |Feb. 17,25

QWH-SL-18-40-

Horn Antenna

N/A K-SG/QMS-003 (15433 Sep.04, 23 |Sep.03, 24
(18GHz-40GHz)

61
Test Software E3 V 9.160323 N/A N/A N/A
Test Software JS1120-3 3.2.06 N/A N/A N/A
10dB Attenuator JFW/USA 50HF-010-SMA |N/A May. 06,24 |May. 05,25
MXE EMI Receiver |KEYSIGHT N9038A-544 MY54450026 Mar. 28,24  |Mar. 27,25
Signal Pre-Amplifier |EMSI EMC 9135 980249 May. 06,24 (May. 05,25
Signal Pre-Amplifier |EMSI EMC 012645B |980257 May. 10,24 |May. 09,25
Signal Pre-Amplifier |EMSI EMC 184045B |980259 Feb. 17,24 |Feb. 16,25
DC Source Kikusui/JP PMX18-5A 0000001 Aug. 12,23  |Aug. 11,24
Power Meter Anritsu ML2495A 1506002 Feb. 14,24 Feb. 13,25
Power Sensor Anritsu MA2411B 1339352 Feb. 14,24 Feb. 13,25
Loop Antenna Schwarzbeck FMZB 1519B |00173 Sep.03,23 Sep.02,24
NOTE: 1. The calibration interval of the above test instruments is 12 months or 36 months and the

calibrations are traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.

2. The test was performed in 3m Chamber.
3. The FCC Site Registration No. is 525120; The Designation No. is CN1171.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech
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Test Report No.: PSU-NQN2412310215RF01

Lab B:
Equipment Manufacturer |Model No. Serial No. |Last Cal. Next Cal.
Pre-Amplifier R&S SCU18F1 100815 Aug.30,22  |Aug.29,24
Pre-Amplifier R&S SCU18F1 100815 Aug.29,24  |Aug.28,26
Pre-Amplifier R&S SCUO8F1 101028 Sep.16,22 |Sep.15,24
Pre-Amplifier R&S SCUO8F1 101028 Sep.15,24 |Sep.14,26
Signal Generator |R&S SMB100A 182185 Feb.16,24 |Feb.15,26
3m Fully-anechoic HRSW-SZ-

TDK 9m*6m*6m EMC-01Ch |Nov.25,22  |Nov.24,25
Chamber

amber

3m Semi-anechoic HRSW-SZ-

TDK 9m*6m*6m EMC-02Ch |Nov.25,22 |Nov.24,25
Chamber

amber

EMI TEST Receiver |R&S ESW44 101973 Feb.25,24 |Feb.24,26
Bilog Antenna 2§HWARZBE VULB 9163 1264 Feb.28,24 |Feb.27,26
Horn Antenna ETS_LINDGRE 3117 227836 Aug.22,24  |Aug.21,26
Horn Antenna Steatite Q-par
(18GHz-40GHz) Antennas Pal lams 00880 23486 Feb.23,24 |Feb.22,26
Horn Antenna Steatite Q-par | s 00208 23485 |Aug.22.22  |Aug.21,24

Antennas
Horn Antenna Steatite Q-par | \\1s 00208 [23485 Aug.21,24  |Aug.20,26

Antennas
Loop Antenna SCHWARZ HFH2-Z2/Z2E [100976 Feb.23,24 |Feb.22,26
WIDEBANDRADIO
COMMUNICATION [R&S CMW500 169399 Jun.27,22  |Jun.26,24
TESTER
WIDEBANDRADIO
COMMUNICATION [R&S CMW500 169399 Jun.26,24  (Jun.25,26
TESTER
Test Software ELEKTRA ELEKTRA4.32 |[N/A N/A N/A
Open Switchand | o¢ o 0SP220 101964  |N/A N/A
Control Unit
DC Source HYELEC HY3010B 551016 Aug.31,22  |Aug.30,24
DC Source HYELEC HY3010B 551016 Aug.30,24 |Aug.29,26
Hygrothermograph |DELI 20210528 SZ014 Sep.06,22 |Sep.05,24
Hygrothermograph |DELI 20210528 SZ014 Sep.05,24 |Sep.04,26

Tonscend
6DB attenuator Technology N/A 23062787 |N/A N/A

Co., Ltd
PC LENOVO E14 HRSW0024 [N/A N/A
TMC-AMI18843A(C HF290-NMNM-
ABLE) R&S 7 00M N/A N/A N/A
TMC-AMI18843A(C HF290-NMNM-
ABLE) R&S 4.00M N/A N/A N/A
CABLE R&S W13.02 N/A Apr.28,24  |Apr.27,25
CABLE R&S W13.02 N/A Apr.27,25  |Apr.26,26
CABLE R&S W12.14 N/A Apr.28,24  |Apr.27,25

Huarui 7layers High Technology
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Test Report No.: PSU-NQN2412310215RF01
|CABLE IR&S IW12.14 IN/A |Apr.27,25  |Apr.26,26 |

NOTE: 1. The calibration interval of the above test instruments is 12/ 24/ 36 months and the
calibrations are traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.

2. The test was performed in 3m Semi-anechoic Chamber and RF Oven Room.

3. The horn antenna is used only for the measurement of emission frequency above 1GHz if

tested.

4. The FCC Site Registration No. is 434559; The Designation No. is CN1325.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF01

3.2.3 TEST PROCEDURES

a.

The EUT was placed on the top of a rotating table 0.8 meters (for below 1GHz) /
1.5 meters (for above 1GHz) above the ground at 3 meter chamber room for test.
The table was rotated 360 degrees to determine the position of the highest
radiation.

. The EUT was set 3 meters away from the interference-receiving antenna, which

was mounted on the top of a variable-height antenna tower.

The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field strength.
Both horizontal and vertical polarizations of the antenna are set to make the
measurement.

. For each suspected emission, the EUT was arranged to its worst case and then the

antenna was tuned to heights from 1 meter to 4 meters and the rotatable table was
turned from 0 degrees to 360 degrees to find the maximum reading.

. The test-receiver system was set to Peak Detect Function and Specified Bandwidth

with Maximum Hold Mode.

During the test, each emission was maximized by: having the EUT continuously
working, investigated all operating modes, rotated about all 3 axis (X, Y & Z) and
considered typical configuration to obtain worst position, manipulating
interconnecting cables, For battery operated equipment, the equipment tests shall
be perform using fresh batteries. The turntable was rotated to maximize the
emission level.

Note:
1.

2.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3
MHz for Peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is
3MHz for RMS Average (Duty cycle < 98%) for Average detection (AV) at frequency above 1GHz,
then the measurement results was added to a correction factor (10 log(1/duty cycle)).

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is
10Hz (Duty cycle = 98%) for Average detection (AV) at frequency above 1GHz.

All modes of operation were investigated and the worst-case emissions are reported.

3.2.4 DEVIATION FROM TEST STANDARD

No deviation
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

3.2.5 TEST SETUP

<Frequency Range 9KHz~30MHz >

|‘ 3m

I g

EUT

O.SmT

/Turn Table

!

Ground Plane

Receiver

N

(oo e o]
O o0 OG®@C

< Frequency Range 30MHz~1GHz >

Ant. Tower 1-4m
Variable
EUT& [ 3m -]
Support Units : '
,J:I_I/Turn Table
80cmT W
L
Ground Plane
Test Receiver
\  J—
ocooo
/W 0 0 0 &c—y
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF01

<Frequency Range above 1GHz>

Ant. Tower 1-4m*
Variable
EUT& l 3m > Bore Sight

Support Units

\ Turn <>
Table Abpsorber
B o

1.5m ANNNVNN\ - et

= !
Ground Plane |
. ¥
Test Receiver ]1\
1 Pre-amplifier
o 0 O0O0
o] 0 0 0 &=y

Note: Above 1G is a directional antenna

Depends on the EUT height and the antenna 3dB beamwidth both, refer to section 7.3
of CISPR 16-2-3.

For the actual test configuration, please refer to the attached file (Test Setup Photo).

3.2.6 EUT OPERATING CONDITIONS

a. Setthe EUT under full load condition and placed them on a testing table.

b. Set the transmitter part of EUT under transmission condition continuously at
specific channel frequency.

c. The necessary accessories enable the EUT in full functions.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

3.2.7 TEST RESULTS
NOTE : The 9K~30MHz amplitude of spurious emissions attenuated more than 20 dB
below the permissible value is not required in the report.

BELOW 1GHz WORST-CASE DATA:

30 MHz — 1GHz data:
802.11ax (20MHz):

CHANNEL TX Channel 11
DETECTOR FUNCTION |Quasi-Peak (QP)
FREQUENCY RANGE |30MHz ~ 1GHz
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o QPK . - Antenna
Frequency |QPK Level | QPK Limit . Correction S Azimuth 5 Meas. BW
R |" "MHz] | [dBuV/m] | [dBuV/m] M[zré’]'“ @] | Pelarization | “ryo 01 H‘[’rﬁ']h‘ [kHz]
1 50.613 24.14 40.00 15.86 8.89 H 203 2.00 120.000
1 78.937 16.74 40.00 23.26 -16.12 H 203 2.00 120.000
1 98.919 19.47 43.50 24.03 11.26 H 203 2.00 120.000
1 | 128.746 15.15 43.50 28.35 -13.70 H 203 2.00 120.000
1 | 252.227 16.86 46.00 29.14 -7.50 H 355.7 2.00 120.000
1 | 292.385 17.27 46.00 28.73 6.46 H 154.6 1.00 120.000
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Level in dBuv/m

Margin value = Limit value — Emission Level.

-125

-175
-20
30M

40M Som

B0 M 70M 80M

O QPK Level @Final Results Mg QPK Limit @FCC LIMITRE

Huarui 7layers High Technology
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 11
DETECTOR FUNCTION |Quasi-Peak (QP)
FREQUENCY RANGE |30MHz ~ 1GHz
| ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o QPK - - Antenna
Frequency |QPK Level | QPK Limit - Correction S Azimuth H Meas. BW
R |" MHz] | [@BuV/m] | [dBuVIm] M[Zg’]'“ @] | Polarization | “ryonl ""ﬁ:f']ht [kHz]
1 44,356 23.48 40.00 16.52 10.15 v 354.4 2.00 120.000
1 52,601 22.84 40.00 17.16 10.32 v 354.4 2.00 120.000
1 | 103.623 21.76 43.50 21.74 -10.98 v 1 1.00 120.000
1 | 172.299 13.57 43.50 29.93 12.72 v 160.6 1.00 120.000
1 | 310.573 16.98 46.00 29.02 6.13 v 160.6 1.00 120.000
1 | 499.868 20.20 46.00 25.80 3.1 v 160.6 1.00 120.000
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
E 85
- 475
£ as
L 25
g w
375
35
325
30
275
25
225 ¢ &
20
175 <>
15
125
10
75
5
25
o
-25
-5
75
-0
-125
-15
-175
-20
30M 40M S50M BOM TOM BOM 100 M 200 M 300M 400 M 500 M 600M 7OOM B800M 1G
Frequency in Hz
> OPK Level @Final Results My QPK Limit @FCC LIMITRE
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ABOVE 1GHz WORST-CASE DATA:

Note: 1. For radiated emissions testing - the full testing range of different modes have been scanned -

Test Report No.: PSU-NQN2412310215RF01

only the worst case harmonic data is reported in the sheet.

2. All other emissions were greater than 20dB below the limit was not recorded

802.11b:
CHANNEL TX Channel 1 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE  |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency JANG Levell AVG Limit - | Comrection .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[adré;l]m [d2] Polanzation [deg] H?r::?]ht
112386720 23459 5400 18.41 -1.07 1 2.00
1 |2.390000] 3203 5400 21497 -1.05 1 2.00
1 |2411.360)] 9863 -0.88 3549 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . |Correction — Azimuth .
Rag MHz] | [dBuV/m] | [dBuvim] M[-ZI‘E?]IH [dB] Polanzation [deg] H?.—:»E.I]ht
1 |2.385.320) 4786 7400 26.14 -1.08 H 049 2.00
1 |2,390.000) 4718 7400 26.82 -1.05 1202 2.00
1 |2.411.080) 101.40 -0.88 355 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit __ | Correction | Azimuth .
Rag MHz] | [dBuv/m] | [dBuVim] M[ng]ln [dB] Polarnization [deg] H?.—:»E'I]ht
1 |2.385.320| 3205 5400 2195 -1.08 W 0.9 2.00
1 12.390.000] 3116 5400 22 84 -1.05 W 1 1.00
1 |2411.360)| 9503 -0.88 W 049 2.00
... | PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]ln [dB] Polanzation [deg] H?.—:fl]ht
112384760 4535 7400 2865 -1.08 WV 3581 1.00
1 |2.390.000| 4497 7400 29.03 -1.05 W 1 1.00
1 |2.413.040] 97.79 -0.87 W 0.9 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2412MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 6 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
PK+: QPK| PK+ .| AVG . ; Antenna
Frequency|PKE+ Level C - AVG Level|lAWG Limit .| Correction S Azimuth -
Rg Lirmit Margin Margin Polarzation Height
[MHz] | [dBuVim] [@Buvim] | [dB] [dBuW/m] | [dBuW/m] [dB] [dB] [dedq] [m]
3 |4.874.000) 5053 74.00 23.47 40.34 54.00 13.66 489 H 359 2.00
3 |7.311.000) 5527 74.00 1873 4370 54.00 10.30 11.16 H 359 2.00
= a0
E s
:=- 725
o
~ S
85
[ 5]
E0
575
3
B25
50
AT 5
a5
42.5
dil
ko
3;‘5
an
25
25
i
13 G G a5 505 8 G TG B aG 100G 200G 255
Frequency in Hz
A Lol ECTIS ARG, ) PR Lol CTIRSIPER. 7 AN Ll @FCCWLAR O\, OFK Lisd @FCC-WILAN
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Test Report No.: PSU-NQN2412310215RF01

| ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

PK+: QPK| PK+ .| AVG - . Antenna
Frequency|PK+ Level . . AVG LevellAWG Limit .| Correction .. | Azmuth -
Rag Limit Margin Margin Polanzation Height
[MHz] | [dBpVim] [dBuVim] | [dB] [dBp\im] | [dEpVim] [dB] [dB] [deg] [m]
4874000] 51.74 74.00 2226 4044 54 00 1356 489 W 1274 200
3 |7.311.000) 5472 74.00 19.28 43.66 54.00 10.34 11.76 v 359 2.00
= an
= s
:=- 25
E 7
= s
85
625
B0
875
b n
2.5
50
a7 5
43
425
a0
a8
3;5
a0
25
s
20
1G G G a6 510G 65 TG G G 10 200G 253
Frequancy in Hz
AVG Lursst geCridicaiPosnt Pre Lovel @CrisaiPoint " Al Limil @FCC-AWLAR ™ QP Uil RFCCMILAN
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2437MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 11 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE  |1GHz ~ 25GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit - | Comrechion | Azimuth i

Rag [MHz] [dBuv/m] | [dBuV/m] M[ZrEg;]ln [dB] Polarnzation [deg] H?.—:fl]ht
2461240 100.09 -0.80 09 2.00
2483500]| 3568 54.00 18.32 -0.87 3385 1.00
2485840 3453 5400 1947 -0.86 3591 1.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .| Azimuth .

Rag [MHz] [dBuV/m] | [dBuV/m] M[adng]ln [dB] Polanzation [deg] H?.—:El]ht
2460760 103.61 -0.80 H 19 2.00
2483500] 4985 74.00 24.05 -0.87 H 1178 2.00
2486080 4899 74.00 2501 -0.86 H 355 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction — Azimuth .

Rag MHz] | [dBuVim] | [dBuVIm] M[-ZI‘E?]IH [dB] Polanzation [deg] H?r:%ht
24612400 9774 -0.80 W 355 2.00
2483500) 3351 54 .00 20.49 -0.87 W 1 1.00

2 |2484760) 33.68 54 .00 2032 -0.86 W 1 1.00
. .| PK+ . : Antenna
Frequency [PK+ Level| PK+ Limit .| Correction N Azimuth -
Rog MHz] | [dBuVim] | [dBuVim] Margin [dB] Polanzation [deg] Height
[dE] [m]
2460760 101.02 -0.80 W 359 2.00
2483500 5032 74.00 23.68 -0.87 W 45 1.00
2 |2486.200) 48.02 7400 2598 -0.86 W 3365 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2462MHz: Fundamental frequency.

Huarui 7layers High Technol
(Suzhou) Co., Ltd.

ogy

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

802.11g
CHANNEL TX Channel 1 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuV/m] | [dBuVim] M[zré]_]ln [dE] Polanzation [deg] H?.—:»E.I]ht
1 |2.389.800) 4335 54 .00 10.65 -1.05 049 2.00
1 |2.390.000) 4335 54 .00 10.65 -1.05 0.9 2.00
1 |2411.640) 9498 -0.88 2923 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . |Correction - Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[zré]_]ln [dE] Peolanzation [deg] H?.—:»E.I]ht
1 |2.389.800) 5859 7400 15.41 -1.05 H 1 2.00
1 |2.390.000) 5859 7400 15.41 -1.05 H 1 2.00
1 |2411.3600 106.11 -0.88 H 359 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |&VG Levell AWVG Limit . | Correction .| Azimuth .
Rag [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]m [dB] Polanzation [deg] H?.—:El]ht
1 |2389800] 3979 5400 1421 -1.05 W 3554 1.00
1 |2.390.000] 3990 5400 14.10 -1.05 W 3554 1.00
1 (2412760 9116 -0.87 W 355 2.00
. PE+ ) . Antenna
Frequency|PK+ Level| PEK+ Limit . | Caorrection .| Azimuth .
Rag MHz] [dBuv/m] | [dBuV/m] M[Zré,l]m [dB] Polanzation [deg] H?.—:r%ht
1 12.389520] 5569 74.00 18.31 -1.05 W 3591 1.00
1 |2.390.000] 5569 74.00 18.31 -1.05 W 3591 1.00
1 2412760 102.05 -0.87 W 359 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2412MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 6 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg Freguency |PK+ Level PKEi:m?tPK MF::;in IAWG LevellAVG Limit Mp;ﬁn Caorrection Polarization Azimuth A;;?;Eta
[MHz] | [dBp\Vfm] [dBuVim] | [dB] [dBpVim] | [dBpWim] [dB] [dB] [deq] [m]
3 |4.874000]| 5095 74.00 23.05 40.32 54.00 13.68 489 H 1 2.00
3 |7.311.000| 5468 74.00 19.32 4363 54.00 10.37 11.16 H 359 1.00
£ ns

G aG 5G 6G G 8G 9G 10G 0

206G 25G
Frequency In Hz

AVO Lows @CrimcalPont Pie Lowed @CmcaPant "\, AVO Limit @FCCAWLAN M\, 0 Lt @FCC-WLAN
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

PE+: QPK| PK+ .| AVG c . Antenna
Frequency |PE+ Level T . |AVG Level| AVG Limit .| Correction ... | Anmuth i
Rg Limit Margin Margin Polarization Height
[MHz] | [dBpV/m] [@dBuvim] | [dB] [dBpWim] | [dBpWim] [dg] [dB] [deq] [m]
3 |4.874000] 51.63 T4.00 2237 4027 54.00 1373 489 W 1238 2.00
3 |7.311.000)| 5547 74.00 1853 4368 54.00 10.32 11.16 Ul 09 2.00
._E 1]
= 78
:=- T35
T
— g7
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an
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1 G G a6 i LT TG BG 86 10a G 5 G
Frequency In Hz
A Lircel gRCrimealPant | PHe Lovel @CTBeaPunt " AW Limil @FCE-WLAR "y P Lisd SEFCCMLAN
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2437MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 11 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. ] AVG : . Antenna
Freguency |AVG Levell AVG Linit - | Correchion | Azimuth .
Rg MHz] | [dBuV/im] | [dBuVim] M[ng]m [dE] Polanzation [deg] Hv[srlng]ht
24612401 97.24 -0.80 3559 1.00
2483500]| 4431 5400 9.69 -0.87 116.6 2.00
2483560 4362 54 00 10.38 -0.87 116.6 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rag MHz] | [dBuV/im] | [dBuVim] M[zrlél_]ln [dE] Polanzation [deg] H?r:%ht
2463 880| 10818 091 67.7 2.00
2483500] 61.01 7400 1299 -0.87 1178 2.00
2483560 5928 7400 14.72 -0.87 117.8 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit .| Correction — Azimuth .
Rog MHz] | [dBuv/m] | [dBuVim] M[ZrEt;J]m [dB] Polanzation [deg] Hn{er:’g:]ht
2462920) 9225 -0.91 W 42 6 1.00
24835000 4179 5400 12.21 -0.87 W 426 1.00
2 |2483560) 4051 5400 13.49 -0.87 W 42 6 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth y
Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
2463160 103.27 -0.91 W 359 1.00
2483500] 5675 7400 1725 -0.87 WV 437 1.00
2483560| 5557 74.00 1843 -0.87 W 437 1.00
REMARKS:

Huarui 7layers High Technology

Margin value = Limit value — Emission Level.
2. 2462MHz: Fundamental frequency.

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

802.11n (20MHz)

CHANNEL TX Channel 1 Peak (PK)
DETECTOR FUNCTION

FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |&VG Levell AVG Limit . | Correction .. | Azimuth .
Rg MHz] | [dBuV/m] | [dBuVim] M[ZrE?]m [dB] Polarization [deg] Hf:rlr?]ht
1 |2.380.800| 4627 54.00 1.73 -1.05 H 0.9 2.00
1 [2390000] 4516 54 00 8.84 -1.05 H 0.9 2.00
1 (2411.080] 9502 -0.88 H 056 1.00
. .| PE+ ) : Antenna
Frequency |PE+ Level| PK+ Limit . |Cormrechon | Azimuth .
Rag MHz] | [dBuvim] | [dBuvim] M[Zré;]ln [d2] Polanzation [dea] Hv[srlr%ht
1 |2,389.800] 5927 7400 14.73 -1.05 H 7.3 2.00
1 [2.390.000] 5927 7400 14.73 -1.05 H 7.3 2.00
1 |2.409960| 10527 -0.89 H 0.9 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit .| Correction — Azimuth .
Rog MHz] | [dBuv/m] | [dBuVim] M[ZrEt;J]m [dB] Polanzation [deg] Hn{er:’g:]ht
1 |2.388.680| 4073 54 .00 13.27 -1.06 W 2026 1.00
1 |2.390.000] 4073 5400 13.27 -1.06 W 2026 1.00
1 |2413.040)| 9095 -0.87 W 0.8 2.00
. .| PE+ : . Antenna
Freguency |PE+ Level| PK+ Limit . | Correction | Azimuth i
Rg MHz] | [dBuVim] | [dBuvim] M[ng]ln [dB] Polanzation [deg] Hv[srlng]ht
1 |2.380520) 5226 74.00 21.74 -1.05 W 2804 1.00
1 |2.390.000) 51.36 7400 22 64 -1.06 W 3139 2.00
1 |2413.880) 101.85 -0.86 W 17.8 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2412MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 6
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg Freguency |PK+ Level PKEi'intPK MF;}gin IAWVG Level|AVG Limit Mp;:;n Cormrection Polarization Aznimuth AHné?gnEta

[MHz] | [dBuVim] [@BuVim] | [dB] [dBu\im] | [dBp\im] [dB] [dB] [deq] [m]

3 |4874000| 5204 74.00 2196 40.60 54 00 13.40 489 h6.9 2.00

3 |7.311.000] 5441 74.00 19.59 4365 54.00 10.35 11.16 2326 1.00
g an
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Tower N, Innovation Center, 88 Zuyi Road, High-tech
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Test Report No.: PSU-NQN2412310215RF01

| ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
PK+: QPK| PK+ .| AVG - . Antenna
Freguency |PE+ Level C . VG LevellAVG Limit .| Correction .. | Aznimuth -
Ra Lirmit Margin Margin Polarization Height
[MHz] |[dBpvim] @Buvim | 18] [dBpvim] | [dBuvim] (dB] [dE] [deg] ]
4874000| 5059 74.00 2341 40.44 54.00 13.56 489 W 1.1 2.00
7.311.000| 5437 7400 1963 43 66 54 00 1034 11.16 W 3591 1.00
E 3
4’;
1G aG 5G 686G TG G G 100G :re{l"i";ﬁc” m}"v—i;
AVO Lows @CrBcaPont e Loved @CmcaPoant O\, AVO Limit @FCCAVLAN 7\, 0P Ust @FCC-WLAN
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2437MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 11 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Comrechon | Azimuth .
Rag MHz] | [dBuvim] | [dBuvim] M[Zré;]ln [d2] Polanzation [dea] Hv[srlr%ht
2461.000| 9741 -0.80 359 1.00
2483500) 4755 5400 6.45 -0.87 119 2.00
2483560) 4663 5400 737 -0.87 119 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .| Azimuth .
Rao [MHz] [dBuv/m] | [dBuV/m] M[Zré,l]m [dB] Polanzation [deg] H?.—:El]ht
2463280 103.73 -0.81 3549 2.00
2483500| 5732 74.00 16.68 -0.87 357 8 1.00
2483560| 57.05 74.00 16.95 -0.87 3375 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuvim] | [dBuvim] I"ﬂ[zrél]ln [dE] Polanzation [deg] H?ﬁht
24632800 9230 -0.91 W ha 1.00
2483500] 4240 5400 11.60 -0.87 W 3554 1.00
2 |2483680] 4194 54 .00 12.06 -0.87 W 321 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rog MHz] | [dBuvim] | [dBuVim] M[zrg]ln [dB] Polanzation [deg] Hv[sr:%ht
2.460.640) 109.06 -0.80 W 358 1.00
2483500] 6294 7400 11.06 -0.87 W 1202 2.00
2483800) 6237 7400 11.63 -0.87 W 1202 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 2462MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

802.11n (40MHz)
CHANNEL TX Channel 3
FREQUENCY RANGE  |1GHz ~ 25GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| ANG , . Antenna
Frequency |AVG Levell AVG Limit . | Caorrection — Azimuth .

Rog [MHz] [dBuv/m] | [dBuV/m] M[?jré]']m [dB] Polanzation [deg] Hv[er:%ht

3 12.389.000| 5077 54.00 323 h.76 1 1.00
2,390000]| 5082 2400 318 5.77 359 1.00
312420500 9429 5.95 09 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . |Correction - Azimuth .

Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] H?.—:»E'I]ht
3 |2.389.313| 68387 74.00 513 -1.05 H 5.1 1.00
3 12.390.000] G848 74.00 552 -1.05 H 1 1.00
3 |2423400]) 107.05 -0.84 H 449 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Freguency |AVG Levell AVG Limit - | Comrechion | Azimuth i

Rag [MHz] [dBuV/m] | [dBuV/m] M[adrE?]m [dB] Polanzation [deg] H?r:%ht
3 12385600 4636 54 00 764 -1.08 W 1 1.00
3 12390000 4428 54 00 972 -1.05 W 438 1.00
3 12425763 8815 0.84 v 1 1.00

- .| PE+ ; . Antenna
Frequency |PE+ Level| PK+ Limit . |Comrection .| Azimuth .

Rg [MHz] [dBuV/m] | [dBuVim] M[adré;l]m [d2] Polanzation [deg] H?r::?]ht
3 12386950 6263 74.00 11.37 -1.07 W 1 1.00
3 12.390.000] 5962 74.00 14.38 -1.05 W 1 1.00
3 12425760 101.13 0.84 1) 359 1.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2422MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 6 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
PK+: QPK] PK+ .| AVG . ' Antenna
Frequency |PE+ Level - . AVG LevellAVG Limit .| Correction . Azimuth -
Rg Limit Margin Margin Polarization Height
[MHz] | [dBuVim] @Buviml | (8] [dBpV/m] | [dBpWim] [da] [dB] [deq] (m]
3 |14.874.000] 51.81 74.00 2219 4027 54.00 13.73 489 238 1.00
7.311.000] 5513 74 .00 18.87 4363 54 00 1037 11.16 359 1.00
£ "
=
§ '.'}l-:

BE15

A7 5
a3
425
an
w3
a5

i

Al Lol fCrisealPont

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Pie Loval @CrissaPuind

G A

District,

a6 80 LT TG B 8G 110G

Py A0 Limi @FCC-ARLAR My 0P Lisd EFCCAILAN

Tower N, Innovation Center, 88 Zuyi Road, High-tech

Suzhou City, Anhui Province, China

Page 44 of 90

MG 253
Frequency in Hz

Tel: +86 (0557) 368 1008




Test Report No.: PSU-NQN2412310215RF01

| ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

PE+: QPK|] PK+ .| AVG : . Antenna
Frequency |PE+ Level - - JAVG Levell AVG Limit - | Correction - | Azmuth -
Rg Limit Margin Margin Polanzation Height
Miz] | @Buviml | et | gy | 19BRVIm] f[dBuvim] |7 [dB] [deq] ]
4874000) 5137 74 .00 2263 4045 54 00 1355 489 W 359 1.00
3 |7.311.000) 5422 74.00 19.78 4351 54.00 10.49 11.16 W 1238 2.00
E an
En
< s
A
= s
5
[ -]
60
575
bl
"2
50
A7 5
43
425
E1i]
ste
3;‘)
a0
25
ns
20
1G rd<} 1G 4G aG 685G TG BG 2G 110G 20G NG
Frequancy in Hz
A0 Lol fpCrinealPont Pre Loval CrieaPaint "y ANE Limil @FCCAWLAR "0 Limsl fEFCCAILAN
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2437MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 9 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -
Rag MHz] | [dBuV/m] | [dBuvim] M[-ZI‘E?]IH [dE] Polarization [deg] H?,.:,Ell]ht
4 12450500] 8959 5.89 H 1 1.00
2483500] 4763 54 .00 6.37 591 291 1.00
2485000] 4764 54 .00 6.36 592 291 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .

Rog [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polanzation [deg] Hn{er:’g:]ht
2450000 103.32 h.89 359 1.00
2483500] 6820 7400 5.80 5.91 2886 1.00
2484 500] 6762 7400 6.38 5.92 2886 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |&VG Levell AVG Limit . | Correction - Azimuth .

Rag MHz] | [dBuV/m] | [dBuvim] M[adrEt;J]m [dB] Polarnzation [deg] H?ﬁht
2453000]| 8544 588 W 359 2.00
2483500 47599 5400 6.01 5.91 W 0.9 2.00
2484 500]| 48.05 54 00 .95 h.92 W 359 2.00

. .| PEK+ : . Antenna
Frequency|PK+ Level| PEK+ Limit . | Correction - Azimuth .

Raog [MHz] [dBuV/m] | [dBuV/m] M[adrg]m [dB] Polanzation [deg] Hﬁ:ﬁg&ht
2453500] 9963 h.87 W 3551 2.00
2483500) 6521 74.00 879 5.91 W 3559 2.00
2484000| 6567 7400 833 5.92 W 359 2.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 2452MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008

(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

802.11ax (20MHz)
CHANNEL TX Channel 1 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE  |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuV/m] | [dBuVim] M[zré]_]ln [dE] Polanzation [deg] H?.—:»E.I]ht
1 |2.389100) 4704 54 .00 6.96 -1.05 65.3 2.00
1 |2.390.000) 4679 54 .00 721 -1.05 1.6 2.00
1 |2410288] 9481 -0.89 3591 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . |Cormrechon | Azimuth .
Rag MHz] | [dBuvim] | [dBuvim] M[Zré;]ln [d2] Polanzation [dea] Hv[srlr%ht
1 |2,389.665] 6517 7400 883 -1.05 701 2.00
1 12.390.000] 6395 74.00 10.05 -1.05 701 2.00
1 |2.409.720| 109.07 -0.80 1 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuvim] | [dBuvim] M[zrg]ln [dB] Polanzation [deg] Hv[ar:%ht
1 |2.389.665) 4150 54 .00 1250 -1.05 W 2422 1.00
1 |2.390.000) 4189 54.00 1211 -1.05 W 2923 1.00
12413113 8953 -0.87 W 1 2.00
. .| PE+ : . Antenna
Freguency |PE+ Level| PK+ Limit . | Correction | Azimuth i
Rg MHz] | [dBuVim] | [dBuvim] M[ng]ln [dB] Polanzation [deg] Hv[srlng]ht
1 |2.389.665) 6012 74.00 13.88 -1.05 W 2422 1.00
1 |2.390.000) 5819 7400 15.81 -1.05 W 2422 1.00
1 |2.413.680) 103.98 -0.86 W 359 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2412MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 6 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
PK+: QPK| PK+ .| AVG . ) Antenna
Frequency |PK+ Level - . JAVG Levell AVG Limit .| Correction S Azimuth -
Rg Limit Margin Margin Polarization Height
[MHz] | [dBuW/im] [@Buvim] | [dB] [dBpVim] | [dBuVim] [dB] [dB] [deg] [m]
3 |4874.000] 5083 74.00 23.17 40.35 54 00 13.65 489 H 359 1.00
3 17.311.000) 5469 74.00 19.31 4387 54.00 10.13 11.16 H 359 2.00
E N
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Test Report No.: PSU-NQN2412310215RF01

| ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
PK+: QPK| PK+ .| AVG - ; Antenna
Frequency |PK+ Level - - JAVG Levell AVG Limit - | Correction - | Azimuth -
Rg Limit Margin Margin Polanzation Height
[MHz] | [dBu\fm] [dBuvim] | [dB] [dBpW/m] | [dBpWim] [dE] [dB] [deq] [m]
4874000 5133 74.00 22 67 4043 54.00 13.57 489 vV 049 2.00
3 |7.311.000| 5540 74 .00 18.60 4342 54 .00 10.58 11.16 W 359 1.00
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REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2437MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 11 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

. PK+ . - Antenna
Frequency | PK+ Level | PK+ Limit - Correction S Azimuth 3
Rg [MHz] [dBuV/m] | [dBuV/m] M[%rg]m [dB] Polarization [deg] Ht[e':?]ht
2 | 2,463.500 107.68 6.81 H 278.2 2.00
2 | 2,483.500 65.34 74.00 8.66 6.80 H 278.2 2.00
2 | 2,484.500 64.23 74.00 9.77 6.80 H 829 1.00
L AVG . g Antenna
Frequency | AVG Level | AVG Limit : Correction S Azimuth 2
Rg [MHz] [dBuV/m] | [dBuV/m] M[%rg]m [dB] Polarization [deg] Ht[a'!g]ht
2 | 2,463.500 94.19 6.81 H 278.3 2.00
2 | 2,483.500 49.19 54.00 4.81 6.80 H 278.3 2.00
2 | 2,484.000 48.47 54.00 5.53 6.80 H 84.2 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
L PK+ . . Antenna
Frequency | PK+ Level | PK+ Limit - Correction - Azimuth :
Rg [MHz] [dBuV/m] | [dBuV/m] M[%rg]m [dB] Polarization [deg] Ht[e:g]ht
2 | 2,456.000 104.89 6.79 v 85.8 2.00
2 | 2,483.500 62.81 74.00 11.19 6.80 v 85.8 2.00
2 | 2,484.000 62.59 74.00 11.41 6.80 v 85.8 2.00
A AVG . . Antenna
Frequency | AVG Level | AVG Limit : Correction - Azimuth :
Rg [MHz] [dBuV/m] | [dBuV/m] M[%rg]m [dB] Polarization [deg] Ht[e:g]ht
2 | 2,461.000 88.93 6.81 v 8.6 1.00
2 | 2,483.500 43.24 54.00 10.76 6.80 v 0.9 2.00
2 | 2,484.000 43.09 54.00 10.91 6.80 v 0.9 2.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 2462MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01
802.11ax (40MHz)

CHANNEL TX Channel 3 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

e M‘;‘E e ‘“‘H[]h
3 |2.389530| 4377 5400 | 1023 5.66 H 359 1.00
3 |2390.000] 4385 54.00 | 1015 5.67 H 358 1.00
3 |2421.210] 103.61 7.02 H 1 1.00
Rg FFEEIqUHE‘ZfiC‘.-' ngﬂﬁ:ﬁl l[jdkélt;nr::]t MEE]-in Ccr[rdeglt = Polanzation Aﬁ;‘:;]th AI:%EI—T
3 |2.387.550| 5932 74.00 | 1468 5.55 H 1 1.00
3 |2.390.000| 5795 74.00 | 16.05 5.69 H 3583 1.00
3 |2.420550] 117.25 7.03 H 1 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Rg FF'E;‘]“U_'E-ZQW ﬁf:g Mb?r:ﬁl ?ﬁiﬁ;m? MEEH Co?deac:i: ion Polanzation Aﬁijz;]th AJ%E#ta
3 |2.380.200] 4072 54.00 | 13.28 5.64 v 241 1.00
3 |2.390.000] 4058 5400 | 1342 5.67 v 241 1.00
3 |2422860] 9935 6.98 v 1 2.00
Rg Fr?ﬂ?_ﬂiw F[T E:- M\Lﬁ:ﬁl EELETJ; MEEH Gc:r[rdeg]t = Polarization A‘[Z‘ijz;]th Alj%jé;hnta
3 |2.315940| 5444 74.00 | 19.56 6.28 v 272 1.00
3 |2.390.000] 5388 74.00 | 2012 5.69 v 355 1.00
3 |2.423.850] 11250 .96 v 359 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2422MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 6 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
PK+: QPK| PK+ . AVG - , Antenna
Frequency |PK+ Level C - AVG Levell AVG Limit - | Correction . Azimuth -
Rg Lirmit Margin Margin Polanzation Height
[MHz] | [dBuV/fm] [dBuVim] | [dE] [dBuV/m] | [dBu\im] [dE] [dB] [deq] (]
3 14.874.000] 5062 7400 2338 4040 54.00 13.60 489 H 36.6 2.00
7.311.000] 5548 7400 18.52 4369 54.00 1031 11.16 H 36.6 2.00
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Test Report No.: PSU-NQN2412310215RF01

| ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
PK+: QPK|] PK+ . AVG . . Antenna
Frequency |PK+ Level o - JAVG Level|lAVG Limit .| Correction - | Azimuth .
Ra Limit Margin Margin Polanzation Height
MHz] ([ dBuvim] f oo |7 g |[9BuVim] | [dBuVim] | o [dB] [deq] ]
3 4874000 51.19 74.00 2281 40.05 54.00 13.95 489 'l 09 2.00
3 17.311.000] 53384 7400 20.16 4375 54.00 10.25 11.16 W 1 1.00
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REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2437MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 9 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth .

Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deq] Hﬁﬁht
2450.000) 8986 5.89 H 1 1.00
2484 000) 5035 5400 165 582 H 2885 1.00
2485500) 4977 5400 423 5.83 H 2885 1.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth .

Rao MHz] | [dBuVim] | [dBuvim] M[Zré;]m [dB] Polanzation [deg] H?.—:r%ht
2450500| 105.69 5.89 H 1 1.00
2483500) 6917 7400 483 581 H 291 1.00
2484 500) 6877 74.00 523 582 H 291 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. .| AVG : . Antenna
Frequency |[&VG Levell AVG Limit . | Correction .. | Azimuth .

Rg MHz] | [dBuV/im] | [dBuVim] M[Zrél]m [dE] Polanzation [deg] HE—:rE.I]ht
2454000 86.64 5.87 W 3558 2.00
2483500] 47980 5400 6.10 5.91 WV 359 2.00
2485000 4694 5400 7.06 h.92 W 359 2.00

. .| PE+ ) . Antenna
Frequency |PE+ Level] PK+ Limit . |Cormrection | Azimuth i

Rg MHz] | [dBuV/im] | [dBuvim] M[ng]m [dB] Polanzation [deg] Hv[srlng]ht
2447500 103.65 5.80 W 2902 2.00
2483500]| 7028 74.00 372 5.91 W 55 1.00
2484 500| 6968 74.00 432 h.92 W A 1.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2452MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF01

2.4G WIFI-RU
802.11ax (20MHz) (RU26):

CHANNEL TX Channel 1 Peak (PK)
DETECTOR FUNCTION

FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth .

Rog MHz] | [dBuV/m] | [dBuvim] M[ng]ln [dB] Polanzation [deg] H?.—:»E.I]ht
1 |2.389.383| 3342 54 .00 2058 -1.05 H 773 2.00
1 12,390.000] 3353 5400 2047 -1.05 H 773 2.00
1 |2.403.790| 10219 -0.84 H 1286 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .. | Azimuth .

Rog MHz] | [dBuv/im] | [dBuvim] M[Zré,l]m [dB] Polanzation [deg] Hf:r:%ht
1 |2.389.666] 5860 74.00 1540 -1.05 H 1 1.00
1 12,390.000] 5838 74.00 15.62 -1.05 H 1 1.00
1 [2403.790| 113.05 -0.84 H 2482 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit - | Cormrechion | Azimuth i

Rag [MHz] [dBuV/m] | [dBuVIm] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
1123874970] 3252 5400 2148 -1.06 WV 10 2.00
1 [2.390.000] 3243 5400 2157 -1.05 W 1 2.00
1 |2403508] 9892 -0.94 W 1 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth y

Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
1 12.389948] 6120 7400 12.80 -1.05 W 217 1.00
1 12.390.000] &1.20 7400 12.80 -1.05 WV 217 1.00
1 |2403.790| 111.15 -0.84 W 049 2.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2412MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

CHANNEL

TX Channel 6

FREQUENCY RANGE 1GHz ~ 25GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

PKE+: QPK| PK+ . AVG - ' Antenna
Frequency|PE+ Level . . JAVG LevellAVG Limit .| Correction o Azimuth -
Rg Limit Margin Margin Polarization Height
[MHz] | [dBpVim] [deuvim] | [dB] [dBpV/m] | [dBpV/m] [dE] [dB] [deg] [m]
3 |4.874000]| 5088 74 .00 2312 40.35 54 00 13.65 489 H 359 200
3 |7.311.000) 5457 7400 19.43 4375 5400 10.25 11.16 H 328 1.00
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Test Report No.: PSU-NQN2412310215RF01

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

PK+: QPK| PK+ .| AVG . - Antenna
Frequency|PK+ Level - - AWVG Levell AVG Limit - | Correction ... | Azimuth -
Rag Lirmit Margin Margin Polanzation Height
[MHz] | [dBuVfm] [dBuvim] | [dB] [dBpWim] | [dBpWVim] [d2] [dB] [deg] [m]
3 |4.874000| 5070 74 00 2330 40.39 54 00 13.61 489 Vv 3581 1.00
3 |7.311.000] 5515 74 00 18.85 4351 54 00 10.49 11.16 Vv 09 2.00
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REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2437MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 11 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.1 AVG ) . Antenna
Freguency JAVG Levell AVG Limit - | Correction | Azimuth .
Rg MHz] | [dBuV/m] | [dBuVim] M[ng]m [dB] Polanzation [deg] H?ﬁht
24704801 10411 -0.80 359 2.00
2483500 37.76 54 .00 16.24 -0.87 114 2.00
2483560 37.76 54 .00 16.24 -0.87 359 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rag MHz] | [dBuvim] | [dBuvim] M[adré;l]m [dB] Polarnzation [deg] Hf:r:%ht
2471080 110.23 -0.80 0.9 2.00
2483500 63.84 74.00 10.16 -0.86 36 2.00
2483680 6657 7400 743 -0.87 359 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |&VG Levell AWVG Limit . | Correction .| Azimuth .
Rag MHz] [dBLV/m] | [dBuV/m] M[Zrél]m [dB] Polanzation [deg] Hf:r:%ht
2 |2470840) 9893 -0.80 W 122 2.00
2483500 3479 5400 18.21 -0.87 W 09 2.00
2483680 3482 5400 19.18 -0.87 W 122 2.00
.| PE+ i . Antenna
Frequency |PE+ Level] PK+ Limit . |Cormrechion | Azimuth .
Rg MHz] | [dBuvim] | [dBuVim] M[erg]ln [d8] Polanzation [dea] Hv[srlr%ht
2471080 109.89 -0.80 W 1 2.00
2483500]| 6635 74.00 7.65 -0.87 W hd 4 1.00
2483560| 6746 74.00 6.54 -0.87 W 128 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 2462MHz: Fundamental frequency.

Huarui 7layers High Technology
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Test Report No.: PSU-NQN2412310215RF01

802.11ax (20MHz) (RU52):

CHANNEL TX Channel 1 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG ) . Antenna
Frequency |AVG Levell AVG Limit - | Cormrection 1 Azimuth i
Rg MHz] | [dBuVim] | [dBpvim] M[ng]m [dE] Polanzation [deg] Hv[srlr?]ht
1 |2.389.665] 234.00 54.00 20.00 -1.05 H 56.9 2.00
1 12.390.000] 3413 5400 19.87 -1.05 H 569 2.00
1 |2404355] 9925 -0.84 H 1083 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction — Azimuth .
Fog MHz] | [dBuv/m] | [dBuVim] M[adrg]ln [dB] Polanzation [deg] Hn[er:’g:]ht
1 |2.389.950| 5891 7400 15.09 -1.05 H 1 2.00
1 12.390.000| 5695 74.00 17.05 -1.08 H 1 1.00
1 2403230 111.37 -0.85 H 27482 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction — Azimuth .
Rag MHz] | [dBuv/m] | [dBuVim] M[ZrE?]ln [dB] Polanzation [deg] H?.—:»E'I]ht
1 12.389.950| 3261 54 .00 21.39 -1.05 W 0.9 2.00
1 |2.390.000| 3256 54 .00 21.44 -1.05 W 339 2.00
1 |2.403.790| 9592 -0.84 W 0.8 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . |Correction . Azimuth .
Rag MHz] | [dBuV/m] | [dBuVim] M[ZFE?]IH [dE] Polarization [deg] H?.—:»E.I]ht
1 |2.389.948| 5669 74.00 17.31 -1.05 W 253 1.00
1 12.390.000| 5432 74.00 19.68 -1.05 W 35 2.00
1 |2.404.070| 10927 -0.84 W 0.9 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2412MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF01

(Suzhou) Co.,

Ltd.

District, Suzhou City, Anhui Province, China
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CHANNEL TX Channel 6 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE  |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
PK+: QPK] PK+ .| AVG . - Antenna
Frequency |PE+ Level e - AVG Level|AVG Limit " | Correction - Azimuth -
Rg Lirmit Margin Margin Polanzation Height
[MHz] | [dBuVim] dBuviml | [dB] [dBpV/im] | [dBp\im] [de] [dB] [deq] m]
3 |4.874000| 5192 7400 2208 4030 54 00 13.70 489 H 09 2.00
3 |7.311.000] 5454 74.00 19.46 43.70 54.00 10.30 11.16 H 09 2.00
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Test Report No.: PSU-NQN2412310215RF01

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

PE+: QPK] PK+ .| AVG c . Antenna
Frequency |PE+ Level o . IAVG Level|AVG Limit .| Correction ..o | Azimuth -
Rg Limit Margin Margin Polarization Height
[MHz] | [dBpVim] [dBuvim]| [dB] [dBpV/m] | [dBpVim] [dE] [dB] [deg] [m]
3 14874000 51.97 74.00 2203 40.32 54 00 13.68 489 vV 359 1.00
3 17.311.000| 549 74.00 19.09 4368 54 00 10.32 11.16 vV 1154 2.00
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REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2437MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 11 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

o e e MLE e ”‘.3%#?
2468200 10243 0.9 H 57 2.00
2483500| 3762 54.00 16.38 -0.87 H 09 2.00
2483560| 3782 54.00 16.18 -0.87 H 359 2.00

.. + . .

Rg Fr?ﬂuHezriw F[::Ic I'::- Hﬁ:’ﬁl l[j d}gu‘ll._l"{fnn:l]t M[F%El?]in COT d&é:]t 9N | polarization A?&Z;]th AJ%EhT
24703601 114.32 -0.90 H 359 2.00
2483500 6544 7400 8.56 -0.87 H 58.1 2.00
2483560 €915 74.00 4.85 -0.87 H 108.5 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

.| AVG : . Antenna
Frequency |&VG Levell AWVG Limit . | Correction .| Azimuth .

Rag MHz] [dBLV/m] | [dBuV/m] M[Zrél]m [dB] Polanzation [deg] Hf:r:%ht
24707201 9553 -0.90 1) 1.1 2.00
24835001 3451 54 00 19.49 -0.86 W 28 2.00
2483 560) 3498 54 00 19.02 -0.87 W 09 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Caorrection — Azimuth .

Rog [MHz] [dBuv/m] | [dBuV/m] M[?jré]']m [dB] Polanzation [deq] Hv[er:%ht
2470360) 108.55 -0.90 W 09 2.00
2483500) 6279 74.00 11.21 -0.86 v N2y 2.00
2483560 &7.82 74.00 6.18 -0.87 W 359 2.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 2462MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01
802.11ax (20MHz) (RU106):

CHANNEL TX Channel 1 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |&VG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuV/m] | [dBuVim] M[zré]_]ln [dE] Polanzation [deq] H?,.El]ht
1 |2.389.948) 38382 54 .00 15.18 -1.05 H 1 2.00
1 |2.390.000) 3855 54 00 15.45 -1.05 H 1 2.00
1 |2.409.440) 96380 -0.50 H 1 1.00
. .| PE+ ) : Antenna
Frequency |PE+ Level| PK+ Limit . |Cormrechon | Azimuth .
Rag MHz] | [dBuvim] | [dBuvim] M[Zré;]ln [d2] Polanzation [dea] Hv[srlr%ht
1 12,3800948] 6264 7400 11.36 -1.05 H 0.9 2.00
1 [2.390.000] &037 7400 1363 -1.05 H 657 2.00
1 |2.403.508| 11049 -0.94 H 1071 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

.| AVG . . Antenna
Frequency |AVG Levell AVG Limit - | Comection .- | Azimuth .
Rl MHz] | [dBuVim] | [dBuVim] ”[3’89]'” N e T HF.E]M
1 |2.380.948| 3554 54.00 18.46 -1.05 v JNe 2.00
1 |2.390.000| 3552 54.00 18.48 -1.05 v ine 2.00
1 |2.404.638| 9338 -0.93 Y 29 2.00
. .| PE+ : . Antenna
Freguency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuVim] M[adrE?]m [dB] Polanzation [deg] H?r:%ht
1 |2.3809665| 57.16 74.00 16.84 -1.05 W 497 1.00
1 |2.390.000| 5644 74.00 17.56 -1.05 W 497 1.00
1 |2403510| 107.48 -0.94 v 8.2 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2412MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 6 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg Frequency |PK+ Level PKEi:intPK MF::;in IAVG LevellAVG Limit Miﬁn Correction Polarization Azimuth ﬂHn:gnEta
[MHz] | [dBuV/m] [dBuVim] | [dB] [dBpV/m] | [dBuV/im] [dB] [dB] [deg] [m]
3 |4.874.000) 51.07 7400 2293 40.33 54.00 1367 489 H 359 2.00
3 |7.311.000) 5424 7400 1976 4367 54 00 1033 11.16 H 3591 1.00
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Test Report No.: PSU-NQN2412310215RF01

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

PK+: QPK| PK+ .| AVG - ; Antenna
Frequency |PK+ Level - - AVG Levell AVG Limit ~ | Correction ... | Azimuth -
Rg Limit Margin Margin Polanzation Height
MHz] [ [dBuvim] f o i | gy | [98RV/m] | [dBuvim] | P o [dE] [deg] ]
3 14874000 50797 74.00 2323 40.32 54 .00 13.68 4389 'l 09 2.00
7.311.000] 54.70 74.00 19.30 4354 54.00 10.46 11.16 v 359 2.00
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REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2437MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 11 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE  |1GHz ~ 25GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency JAVG Levell AVG Limit ~_ | Comection .| Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[adrE?]m [dB] Polanzation [deg] H?r:%ht
2470600] 9938 -0.80 359 2.00
2483500] 39.80 5400 14.20 -0.87 304 4 1.00
24835601 3990 5400 14.10 -0.87 359 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .. | Azimuth .
Rg MHz] | [dBuV/m] | [dBuvim] M[ng]m [dB] Polanzation [deg] Hf:rlr?]ht
2470840 107.24 -0.80 1 2.00
2483500| 6627 74.00 7173 -0.87 359 2.00
2483560 6712 74.00 6.88 -0.87 049 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth .
Rag MHz] | [dBuV/m] | [dBuVIm] M[ZFE?]IH [dE] Polarization [deg] H?.—:»E.I]ht
2470840 9424 -0.80 W 7.8 2.00
2483 560) 3758 5400 16.42 -0.87 W 359 2.00
2 |2483500) 3717 54 .00 16.83 0.87 W 359 2.00
. .| PE+ : . Antenna
Frequency|PKE+ Level| PK+ Limit . |Correction — Azimuth .
Rag MHz] | [dBuVim] | [dBuvim] M[-ZI‘E?]IH [dB] Polanzation [deg] H?r:%ht
2470960) 10726 -0.80 W 1.1 2.00
2483500] 6584 7400 8.16 -0.87 W 1 1.00
2483 560) 6747 7400 6.53 -0.87 W 359 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2462MHz: Fundamental frequency.

Huarui 7layers High Techno
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

802.11ax (20MHz) (RU 242):
CHANNEL TX Channel 1 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
- ANVG ) . Antenna
Frequency |AVG Levell AVG Limit . | Cormrection | Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] H?.—:»E'I]ht
12389048 4412 54 .00 9.88 -1.05 49.8 2.00
1 |2.390.000) 4422 54 .00 9.78 -1.05 498 2.00
1 |2411.418] 9555 -0.88 3091 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rog [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polanzation [deg] Hn{er:’g:]ht
1 |2.388818] 6123 7400 12.77 -1.06 34 2.00
1 |2.389.948) 6090 7400 12.10 -1.05 357 6 1.00
1 |2409160| 108.77 -0.80 34 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. .| AVG ) . Antenna
Freguency JAVG Levell AVG Limit - | Comection | Azimuth i
Rg MHz] | [dBuV/m] | [dBuVim] M[ZrE?]m [dB] Polanzation [deg] Hf:rlr?]ht
1122380948 23957 5400 1443 -1.05 W 2553 1.00
1 |2.390000] 23815 5400 15.85 -1.06 W 092 2.00
112413113] 9078 -0.87 W 049 2.00
. | PK+ . . Antenna
Frequency |PK+ Level| PK+ Limit . | Correction L Azmuth -
Ra| " MHz] | dBuVim] | [dBuVim] ”[f';Bg]'” [@g] [Folanzaton) el HF"":;‘]”
1 |2388253| 5460 74.00 19.40 -1.06 ' 2051 2.00
1 12380000 51.70 7400 2230 -1.05 WV 36 2.00
1 |2413.960| 104.03 -0.86 v 1 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2412MHz: Fundamental frequency.

Huarui 7layers High Technology
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Tower N, Innovation Center, 88 Zuyi Road, High-tech
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Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 6 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg Frequency |PK+ Level PKEi:m(?tPK MF::g:in IAWG LevellAVG Limit M’Zﬁn Correction Polarization Azimuth A;:;Eta
[MHz] | [dBpV/m] [dBuVim] | [dB] [dBp\im] | [dBuWim] [dg] [dB] [deg] [m]
3 |4.874.000| 51.32 74.00 2268 4018 54.00 13.82 489 H 2518 1.00
3 |7.311.000] 5431 74.00 19.69 43.60 54.00 10.40 11.16 H 129.8 2.00
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Test Report No.: PSU-NQN2412310215RF01

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

PE+: QPK| PK+ .| AVG . . Antenna
Frequency |PK+ Level . . IAVG LevellAVG Limit .| Correction ... | Azimuth .
Rg Lirmit Margin Margin Polanzation Height
MHz] | [@Buviml | e | gy [19BHVIm | [dBuVim] | Ty [dB] [deg] ]
3 |4.874000] 5146 74.00 2254 40.39 54.00 13.61 489 W 1 2.00
7.311.000]| 54.37 74.00 19.63 439 54.00 10.09 11.16 W 359 2.00
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REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2437MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

CHANNEL TX Channel 11 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE  |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -
Rg [MHz] | [dBuV/m] | [dBuV/m] M[?er'Eq]m [dE] Polanzation [deq] H?,.:,Ell]ht
2461120 9769 -0.80 359 2.00
2483500) 4749 5400 6.51 -0.87 308 1.00
2483 560) 4787 5400 6.13 -0.87 H 308 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .
Rog MHz] [dBuV/m] | [dBuVim] M[er?]ln [dE] Polanzation [deg] Hv[sr:%ht
2460640| 111.45 -0.80 H 1 2.00
24835001 63.15 74.00 10.85 -0.87 H 999 2.00
2484 280 6459 7400 9.41 -0.87 H 999 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- AavG ; . Antenna
Freguency |AVG Levell AVG Limit - | Comechion .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuVim] M[adré;l]m [d2] Polanzation [deg] H?r::?]ht
2462800] 9378 -0.81 W 359 2.00
2483500 4347 54 00 1053 -0.87 W 359 2.00
2483560 4495 5400 9.05 -0.87 W 0.9 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[ZE]I” [dB] Polanzation [deg] H?.—:fl]ht
2463520 107.36 -0.91 WV 359 2.00
2483500] 6073 7400 13.27 -0.87 W 83 2.00
2485000] 6259 7400 11.41 -0.86 W 3103 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 2462MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

802.11ax (40MHz) (RU484):

Test Report No.: PSU-NQN2412310215RF01

1.

CHANNEL TX Channel 3 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |[&VG Levell AVG Limit . | Correction - Azimuth .
Rag MHz] | [dBuVim] | [dBuVim] M[adrEt;J]m [d2] Polanzation [deg] H?ﬁht
3 |2389988] 3928 5400 14.72 -1.05 47 4 2.00
3 |2,390000] 3915 5400 14.85 -1.05 47 4 2.00
3 |2421.375] 9852 -0.84 s 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . |Correction . Azimuth .
Rg MHz] | [dBuV/m] | [dBuVim] M[ZFE?]IH [dE] Polarization [deg] H?.—:»E.I]ht
3 |2.389.650| 5254 74.00 21.46 -1.05 25 2.00
3 |2.390.000| 5234 74.00 21.66 -1.06 161 2.00
3 |2421.380) 11131 -0.84 H 3342 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG ) . Antenna
Freguency |AVG Levell AVG Limit - | Comection .| Azimuth i
Rg MHz] | [dBuV/im] | [dBuVim] M[ng]m [dB] Polanzation [deg] Hf:rlr?]ht
23800988 236.00 5400 18.00 -1.05 W 375 1.00
3 |12.390.000] 3591 5400 18.09 -1.05 W N75 1.00
3 |2424413] 9198 -0.84 W 1 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rag MHz] | [dBuV/m] | [dBuvim] M[adrEt;J]m [dB] Polarnzation [deg] H?ﬁht
3 |2389988] 4930 7400 2470 -1.05 W 3104 2.00
2,380.000] 4504 7400 24 96 -1.05 W 3104 2.00
3 |2424750| 106.20 -0.84 W 1 1.00
REMARKS:

Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.

Huarui 7layers High Technology

(Suzhou) Co.

, Ltd.

. 2422MHz: Fundamental frequency.

Tower N, Innovation Center, 88 Zuyi Road, High-tech
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Test Report No.: PSU-NQN2412310215RF01
802.11ax (40MHz) (RU484):

CHANNEL TX Channel 6 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE  |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
PK+: QPK| PK+ .| AVG - . Antenna
Frequency|PK+ Level c . AVG LevellAVG Limit .| Correctian . Azximuth -
Rg Limit Margin Margin Polarization Height

[MHz] | [dBpVim] [@Buvim] | [dB] [dBuV/m] | [dBuvim] [dE] [dB] [deg] [m]

3 |4.874000| 5099 74.00 23.01 40.66 54.00 13.34 489 H 0.9 2.00

7.311.000| 5385 T4.00 2015 4374 54.00 10.26 11.16 H 1 1.00
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Test Report No.: PSU-NQN2412310215RF01

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

PE+: QPK| PK+ .| AVG c - Antenna
Frequency|PK+ Level - - JAVG Level|AWG Limit - | Correction | Azimuth -
Rg Lirmut Margin Margin Polarzation Height
[MHz] | [dBp\Vim] @Buviml | 1481 [dBpV/im] | [dBpVim] [dg] [dB] [ded] m]
3 |4,874.000] 51.30 7400 | 2270 4033 54.00 13.67 489 ") 129.8 2.00
7.311.000) 55.04 74.00 18.96 | 4354 54.00 10.46 11.16 v 359 2.00
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REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2437MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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BUREAU

Test Report No.: PSU-NQN2412310215RF01

802.11ax (40MHz) (RU484):
CHANNEL TX Channel 9 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE  |1GHz ~ 25GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Freguency JAVG Levell AVG Limit - | Correction | Azimuth -
Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnization [deg] H?.—:fl]ht
24507001 9813 -0.85 353 1.00
24835001 3825 54.00 15.75 -0.86 N6 1.00
2483680 3937 54.00 14.63 -0.87 N6 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correchion | Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
245036001 111.73 -0.85 3534 1.00
2483500) 51.25 74.00 2275 -0.86 359 1.00
2483680 5342 74.00 20.58 -0.87 nz2sa 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- | ava ; . Antenna
Frequency JANG Levell AVG Limit - | Comrechion | Azimuth .
Rg MHz] | [dBuVim] | [dBuvim] M[Zrég]m [dg] Polanzation [deg] H?,-E]ht
245274001 93.67 -0.86 W 359 2.00
2483500) 3538 54 00 18.62 -0.86 W 359 2.00
2483680 3623 54 00 17.77 0.87 1) 359 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PE+ Limit . | Correction .| Azimuth .
Rao [MHz] [dBuv/m] | [dBuV/m] M[Zré,l]m [dB] Polanzation [deg] Hv[er:%ht
2452740 107.38 -0.86 W 09 2.00
2453500) 4965 74.00 24 .35 0.87 v 359 2.00
2484360 4965 74.00 24 .35 -0.87 W 359 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 2452MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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3.3 6 dB BANDWIDTH MEASUREMENT
3.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT

The minimum 6dB Bandwidth Measurement is 0.5 MHz.

3.3.2 TEST INSTRUMENTS

Equipment Manufacturer [Model No. (Serial No. Last Cal. |[Next Cal.
EMI Test
_ R&S ESW 44 101973 Feb.25,24 |Feb.24,26
Receiver
Open Switch and OSP-B157W
R&S 100836 N/A N/A
Control Unit 8
Vector Signal
R&S SMBV100B |102176 Feb.16,24 |Feb.15,26
Generator
Signal Generator R&S SMB100A03 |182185 Feb.16,24 |Feb.15,26
Wideband Radio
R&S CMW500 169399 Jun.26,22 |Jun.25,24
Communication
Wideband Radio
R&S CMW500 169399 Jun.25,24 |Jun.24,26
Communication
Hygrothermograph DELI 20210528 SZ015 Sep.06,22 |Sep.05,24
Hygrothermograph DELI 20210528 SZ015 Sep.05,24 |Sep.04,26
PC LENOVO E14 HRSW0024 N/A N/A
J12J103539-
CABLE R&S 00.1 SEP-03-20-069  |Apr.28,24  |Apr.27,25
J12J103539-
CABLE R&S 00.1 SEP-03-20-069  |Apr.27,25 |Apr.26,26
J12J103539-
CABLE R&S 00.1 SEP-03-20-070  |Apr.28,24  |Apr.27,25
J12J103539-
CABLE R&S 001 SEP-03-20-070  |Apr.27,25 |Apr.26,26
Test Software EMC32 EMC32 N/A N/A N/A
Temperature Chamber |votsch VT4002 58566078100050 |May.31,22 |May.30,24
Temperature Chamber |votsch VT4002 58566078100050 |May.30,24 |May.29,26

NOTE:

1. The calibration interval of the above test instruments is 12 months or 24 months and the
calibrations are traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.
2. The test was performed in RF Oven room.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008

(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

3.3.3 TEST PROCEDURE

Set RBW = 100 kHz.

Set the video bandwidth (VBW) = 3 RBW.

Detector = Peak.

Trace mode = max hold.

Sweep = auto couple.

Allow the trace to stabilize.

Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies)
that are attenuated by 6 dB relative to the maximum level measured in the
fundamental emission.

No ok owh=

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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3.3.4 DEVIATION FROM TEST STANDARD

No deviation.

3.3.5 TEST SETUP

EUT

|

SPECTRUM
ANALYZER

10dB ATTENUATION
PAD

3.3.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech

(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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3.3.7 TEST RESULTS

Please Refer to Appendix A Of this test report.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF01

3.4 CONDUCTED OUTPUT POWER
3.4.1 LIMITS OF CONDUCTED OUTPUT POWER MEASUREMENT

For systems using digital modulation in the 2400-2483.5 MHz band: 1 Watt (30dBm)

3.4.2 TEST SETUP

SPECTRUM
EUT : ANALYZER
10dB ATTENUATION
PAD

3.4.3 TEST INSTRUMENTS

Refer to section 3.3.2 to get information of above instrument.

3.4.4 TEST PROCEDURES
For 2.4G WIFI:

a) Measure the duty cycle D of the transmitter output signal as described in 11.6.
b) Set span to >1.5 times the OBW.

c) Set RBW = 1% to 5% of the OBW, but do not exceed 1 MHz.
d) Set VBW 2> [3 x RBW].

€) Number of points in sweep > [2 x span/ RBW]. (This gives bin-to-bin spacing <
RBW / 2, so that narrowband signals are not lost between frequency bins.)

f) Sweep time = auto.

g) Detector = Power averaging (rms), if available. Otherwise, use the sample detector
mode.

h) Do not use sweep triggering. Allow the sweep to “free run.”

i) Trace average at least 100 traces in power averaging (rms) mode; however, the

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF01

number of traces to be averaged shall be increased above 100 until trace is stabilized
so that the average accurately represents the true average over the ON and OFF
periods of the transmitter.

j) Compute power by integrating the spectrum across the OBW of the signal using the
instrument’s band-power measurement function with band limits set equal to the OBW
band-edges. If the instrument does not have a band-power function, then sum the
spectrum levels (in power units) at intervals equal to the RBW extending across the
entire OBW of the spectrum.

k) Add [10 log (1 / D)], where D is the duty cycle, to the measured power to compute the
average power during the actual transmission times (because the measurement
represents an average over both the ON and OFF times of the transmission). For
example, add [10 log (1/0.25)] = 6 dB if the duty cycle is 25%.

3.4.5 DEVIATION FROM TEST STANDARD

No deviation.

3.4.6 EUT OPERATING CONDITIONS

The software provided by the client enables the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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3.4.7 TEST RESULTS

3.47.1 MAXIMUM PEAK OUTPUT POWER

Please Refer to Appendix A Of this test report.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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3.4.7.2 AVERAGE OUTPUT POWER (FOR REFERENCE)

Please Refer to Appendix A Of this test report.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF01

3.5 POWER SPECTRAL DENSITY MEASUREMENT
3.5.1 LIMITS OF POWER SPECTRAL DENSITY MEASUREMENT
The Maximum of Power Spectral Density Measurement is 8dBm/3KHz.

3.5.2 TEST SETUP

EUT — SPECTRUM
| I—
10dB ATTENUATION ANALYZER
PAD

3.5.3 TESTINSTRUMENTS

Refer to section 3.3.2 to get information of above instrument.

3.5.4 TEST PROCEDURE

Method AVGPSD-1 uses trace averaging with EUT transmitting at full power throughout each
sweep.

The following procedure may be used when the maximum (average) conducted output power
was used to determine compliance to the fundamental output power limit. This is the baseline
method for determining the maximum (average) conducted PSD level. If the instrument has a
power averaging (rms) detector, then it must be used; otherwise, use the sample detector. The
EUT must be configured to transmit continuously (D > 98%), or else sweep triggering/signal
gating must be implemented to help ensure that measurements are made only when the EUT is
transmitting at its maximum power control level (no transmitter OFF time to be considered):

a) Set instrument center frequency to DTS channel center frequency.

b) Set span to > 1.5 times the OBW.

c) Set RBW to: 3 kHz < RBW <100 kHz.

d) Set VBW >[3 x RBW].

e) Detector = power averaging (rms) or sample detector (when rms not available).
f) Ensure that the number of measurement points in the sweep > [2 % span / RBW].
g) Sweep time = auto couple.

h) Employ trace averaging (rms) mode over a minimum of 100 traces.

1) Use the peak marker function to determine the maximum amplitude level

) If the measured value exceeds requirement, then reduce RBW (but no less than 3 kHz) and
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008

(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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repeat (note that this might require zooming in on the emission of interest and reducing the
span to meet the minimum measurement point requirement as the RBW is reduced)

3.5.5 DEVIATION FROM TEST STANDARD

No deviation.

3.5.6 EUT OPERATING CONDITION

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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3.5.7 TEST RESULTS

Please Refer to Appendix A Of this test report.
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3.6 OUT OF BAND EMISSION MEASUREMENT

3.6.1 LIMITS OF OUT OF BAND EMISSION MEASUREMENT

Below —20dB of the highest emission level of operating band (in 100kHz Resolution

Bandwidth).

3.6.2 TEST SETUP

EUT

 —

SPECTRUM
ANALYZER

10dB ATTENUATION
PAD

3.6.3 TESTINSTRUMENTS
Refer to section 3.3.2 to get information of above instrument.

3.6.4 TEST PROCEDURE

MEASUREMENT PROCEDURE REF

N O OB WON -~

. Set the RBW = 100 kHz.

. Set the VBW 2 300 kHz.

. Detector = peak.

. Sweep time = auto couple.
. Trace mode = max hold.

. Allow trace to fully stabilize.
. Use the peak marker function to determine the maximum power level in any 100 kHz

band segment within the fundamental EBW.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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MEASUREMENT PROCEDURE OOBE

1. Set RBW = 100 kHz.

2. Set VBW 2 300 kHz.

3. Set span to encompass the spectrum to be examined
4. Detector = peak.

5. Trace Mode = max hold.

6. Sweep = auto couple.

3.6.5 DEVIATION FROM TEST STANDARD

No deviation.

3.6.6 EUT OPERATING CONDITION

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

3.6.7 TEST RESULTS

The spectrum plots are attached on the following images. D1 line indicates the highest
level. D2 line indicates the 20dB offset below D1. It shows compliance to the
requirement.

Please Refer to Appendix A Of this test report.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF01

3.7 ANTENNA REQUIREMENTS

3.7.1 STANDARD APPLICABLE

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit
power and the peak power spectral density shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi.

3.7.2 ANTENNA CONNECTED CONSTRUCTION

An embedded-in antenna design is used.

3.7.3 ANTENNA GAIN

According to FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
Directional gain=GANT +Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain= 10 log(NANT/ Nss) dB;
For power measurements on IEEE 802.11 devices,Array Gain = 0 dB for NANT< 4;
The EUT supports Cyclic Delay Diversity (CDD) mode,
For power measurements,the directional GANT is set equal to the antenna having the
highest gain as following formulas.
Directional Gain = Max.Gain + Array Gain.
For PSD measurements,the directional GANT is calculation is following F)2)f)ii of KDB
662911 D01 v02r01.
The directional gain is calculated as following table.

DG DG Power PSD
Ant8 | Ant9 For For Limit Limit
2.4GHz | (dBi) | (dBi) Power PSD Reduction | Reduction
(dBi) (dBi) (dB) (dB)
-1.41 1.57 1.57 3.22 0.00 0.00

NOTE :DG= directional gain, Power Limit Reduction = DG For Power Gain -6dbi<0
PSD Limit Reduction = DG For PSD — 6dBi<0.Therefore, it is not necessary to
reduce maximum peak output power and PSD limit.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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4 PHOTOGRAPHS OF THE TEST CONFIGURATION

Please refer to the attached file (Test Setup Photo).

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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5 MODIFICATIONS RECORDERS FOR ENGINEERING CHANGES TO
THE EUT BY THE LAB

No any modifications are made to the EUT by the lab during the test.

--END--
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